

Test Report

No: 10418480(2b)

Date: 29-Mar-17

Page 1 of 3

QPP Ear Piercing Sdn Bhd 49 Lebuh Rambai 12, Paya Terubong, 11060 Penang, Malaysia

:

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name	:	QPP Stainless Steel Ear Studs
Sample Receiving Date Testing Period	:	22-Feb-17 02-Mar-17 to 16-Mar-17 & 21-Mar-17 to 29-Mar-17

Tost Result(s)

Please refer to next page(s).



Signed for and on behalf of SGS Testing & Control Services Singapore Pte Ltd

Y.C. Tham Laboratory Manager



This document is issued by the Company under its General Conditions of Service accessible at <u>www.sos.com/terms\_and\_conditions.htm</u> and, for electronic format docur subject to Terms and Conditions for Electronic Documents at <u>www.sos.com/terms\_e-document.htm</u>. Attention is drawn to the limitation of liability, indemnificativ jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its interventiv and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transactiv exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this doc unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) to such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS Testing & Control Services Singapore Pte Ltd

3 Toh Tuck Link, #01-02/03, Singapore 596228 t +65 6379 0111 f+65 6777 2914 www.sgs.com



## **Test Report**

No: 10418480(2b)

Date: 29-Mar-17

### Test Result(s):

Sample Description

1. Silver colored metal earring pin Silver colored metal diamond base 2.

						PAS
Test Item(s): Unit	Unit	Unit Method	MDL	Results		Limit
				1	2	1
Nickel release ug/cm <sup>2</sup> /week	ug/cm <sup>2</sup> /week		0.1	n.d.		0.35 (*N)
	With reference to EN		n.d.		1	
		1811:2011 + A1:2015.		n.d.		
Nickel release ug/cm <sup>2</sup> /week	Analysis was performed by ICP-AES	0.1		n.d.	0.88 (*N)	
				n.d.		
				n.d.		

.e:

(1) ug/cm2/week =microgram per square centimeter per week

•

(2) n.d.= Not Detected

(3) MDL = Method Detection Limit

(4) (\*N) : The limit of Nickel release for the judgment of pass/fail refers to EN1811:2011+A1:2015.

No. Sample Area (cm <sup>2</sup> )		Volume of Test Solution (ml)		
1	0.57	1.0		
2	0.5	1.0		

### \* Tested by SGS Lab ( Ref: CY/2017/30052A)



This document is issued by the Company under its General Conditions of Service accessible at <u>www.sgs.com/terms and conditions.htm</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sgs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS Testing & Control Services Singapore Pte Ltd

3 Ton Tuck Link, #01-02/03, Singapore 596228 t +65 6379 0111 f+65 6777 2914 www.sgs.com



# **Test Report**

No: 10418480(2)

Date: 17-Mar-17

Page 2 of 4

### Test Result(s):

Sample Description : Silver colored metal earring

Test Item(s):	Unit	Method	Results	MDL
Cadmium (Cd)		With reference to US EPA 3050B. Analysis was performed by ICP/AES	n.d.	2
Lead (Pb)	mg/kg	With reference to US EPA 3050B. Analysis was performed by ICP/AES	n.d.	2

Note:

(1) mg/kg = ppm ; 0.1wt% = 1000ppm

(2) n.d.= Not Detected

(3) MDL = Method Detection Limit

Lab Analyst(s): Siew Pheng



Test Location: 3 Toh Tuck Link, #01-02, Singapore 596228

This document is issued by the Company under its General Conditions of Service accessible at <u>www.sgs.com/terms\_and\_conditions.htm</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sgs.com/terms\_e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its Intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS Testing & Control Services Singapore Pte Ltd

3 Toh Tuck Link, #01-02/03, Singapore 596228 t +65 6379 0111 f+65 6777 2914 www.sgs.com



## est Report

No: 10418480(2a)

Date: 17-Mar-17

Page 2 of 3

#### st Result(s):

mple Description

#### Silver colored metal earring

Test Item(s):	Method	Result (mg/kg)	Detection Limit (mg/kg)
Juble Antimony		n.d.	5
luble Arsenic		n.d.	2.5
luble Barium		n.d.	10
oluble Cadmium	With reference to EN 71 Part 3:1994 + A1:2000/AC:2002. Analysis was performed by ICP-OES.	n.d.	5
uble Chromium		n.d.	5
Juble Lead		n.d.	5
Je Mercury		n.d.	5
sluble Selenium		n.d.	10

ote:

(1) mg/kg = ppm ; 0.1wt% = 1000ppm (2) n.d.= Not Detected

•



est Location: 3 Toh Tuck Link, #01-02, Singapore 596228

his document is issued by the Company under its General Conditions of Service accessible at <u>www.sgs.com/terms\_and\_conditions.htm</u> and, for electronic format documents, subject Terms and Conditions for Electronic Documents at <u>www.sgs.com/terms\_e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined ierein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's istructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under ie transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest xtent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot a reproduced except in full, without prior approval of the Company.

GS Testing & Control Services Singapore Pte Ltd

3 Toh Tuck Link, #01-02/03, Singapore 596228 t +65 6379 0111 f+65 6777 2914 www.sgs.com